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Sample Name Protective Mask (Non-Medical) Production |9020-05-14
[EL7Y CTC Date
Trademark CTC eS|
U5/ s/ E R CTPL-0020 KN95 Lot No. [|-—-
FRIG(EH H A (248
Type/Specification/Grade |CTPL-0020 KN95 Expiration |2years
Date
Fipipfr  |[REERREBTREARA ke dp e [2JZ200515BYQ-2
Applicant [Connexions Technology (Dong Guan) LTD., Contract No
iy | AR TR T A A I
Manufacturer |Connexions Technology (Dong Guan) LTD., Contract  |applicant Test
Category
Sz 75‘ 5 7D¢&% 15/\
AR, s Fi |
Sampling Way | . . . Sample 15pieces
(Sampler) Submit by applicant Quantity
RERCRIL | iEa 1 GE) FET T iz 1
Condition Narmal Sampling 2020-05-15 Completion |2020-05-27
of Sample Date Date
KB FREEL R [ fahmitl iR
Test As the requirements of test reference.
Environment
GB 2626-2006 (IR BG4l 1 W i 2By ROk A7) W i 25
o 56 A 4
GB 2626-2006 Respiratory protective equipment — Non—powered air-purifying particle respirator 1
Test
Reference “:::“""
e
GB 2626-2006 (MFMEEAHTHT 111 W 3ok 38 2 7s HOUAE 4 P I 25 ) H
I TE 4K
Judg GB 2626-2006 Respiratory protective equipment — Non-powered air-purifying particle respirator
Judge
Reference G
R R T B £ 4GB 2626200654k (KN95) 2K . J
The test items meet the requirements of GB 2626-2006 (KN 95). 1 )
oL TR ccnnums
Test
Conclusion
.
PR LSO RE, HXUUES %,
B The Chinese version of this test report is the standard one, the English version is only for reference
Remarks

it i AN ;&\
Approved by

Hohik: )M TR B X A T X BRLH1-25
Address: No.1 Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong,

Venﬁed by /} rr/\, Testedby W %
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Anti-counterfeitcode: ADE8C18FB30FCC22
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. Reference Requirement Test Results
No. Test Items Unit Assess
1 IR R % F AR ) oAb EE B =
Filter KN95:=95. 0 1#: 97.1 2%: 97.4 Pass
efficiency 3%: 96.2 4#: 95.7
Testing by sodium chloride particles 5%: 96.2 6%: 97.3
KN95: =95.0 7#: 97.0 8%#: 96.8
9%: 97.2 10#: 97.0
TR T FRALFR o A
11#: 96.5 12#: 96.3
13%: 95.3 11#: 95.5
’ 15%: 96.0
Samples as received
1#: 97.1 28%: 97.1
* 3#: 96.2 1%#: 95.7
5%: 96.2 6%: 97.3
T#: 97.0 8%: 96.8
9%: 97.2 10%: 97.0
Samples after temperature
and humidity conditioning
11#: 96.5 12%: 96.3
13%: 95.3 14%: 95.5
15%: 96.0
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AR Ao Sy 5B
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5747/2020. 05. 28

Hadik: UM E X A B T X BRIT R 122 Bith £ #14%: ADE8C18FB30FCC22
Address: No.1 Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong, Anti-counterfeitcode: ADESC18FB30FCC22
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Page  lof 6 IR % Test Report 21 W O 6 W
7= i 2 R By B (JEERD AFEH 12020-05-14
Sample Name Protective Mask (Non-Medical) Production |9090-05-14
[EL70 CIE Date
Trademark CTC WS |-
S/ R/ E R CTPL-0020 KN95 Lot No. —
PRIAMER H 1 | 24F
Type/Specification/Grade [CTPL-0020 KN95 Expiration |2years
Date
e | ARERAREBRTREATRA R ke |2J2200515BYQ-1
Applicant |[Connexions Technology (Dong Guan) LTD., Contract No
ey | ARSERRATIER FRHATIR 2 =) I | BB
Manufacturer |Connexions Technology (Dong Guan) LTD., Contract Applicant Test
Category
ST e (200
MR, |t - '
Sampling Way . ) Sample 20 pieces
(Sampler) Submit by applicant Quantity
FEGCIRDL |z iy (3%) F£ 1 1A iz
Condition Nérmal Sampling 2020-05-15 Completion |2020-05-27
of Sample | Date Date
a2 SRt W E /e Tt I
Test

. As the requirements of test reference
Environment

GB 2626-2006 (FRWLFGHH ft 1 Wk 38 B 04 IR 1 25 )
HE 56 1< e

GB 2626-2006 Respiratory protective equipment - Non-powered air-purifying particle respirator
Test
Reference

GB 2626-2006 (MEWLBAHH 11 Wi 38 xCRA FOR A g 28 )

F 5 MK A
Jud GB 2626-2006 Respiratory protective equipment Non-powered air-purifying particle respirator
Judge
Reference
PRSI0 B 75 4-6B 2626-2006FRAE LK .
The test items meet the requirements of GB 2626-2006.
F 46 251
Test
Conclusion
&Repqrt }s,gqval;drmfjgot sealed.
>4~, A3t
5§§’ \~XIU'( /U EF
SR LU SR, RS % \?‘mlfé/
The Chinese version of this test report is the standard one, the English version 1 or reference
#IE
Remarks

Ei:
Tested by \

Apprit\l/:f ;Dy Tgf d\ @ Venﬁed by } 9 ‘T/\,

bk M T EAX AEGHE TV XKRILEK-25
Address: No.l Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong,

(5747/2020. 05. 28)
Bl Ariff%: F3472ED71D94D842
Anti-counterfeitcode: F3472ED71D94D842



Ne }Z52020-05-0731 7J7200515BYQ-1

T 5 B A DU B

Guangzhou Quality Supervision and Testing Institute (GQT)

Page  20f 6 RIEAE MR Y Test Report %2 Wk 6 M
b (E LR W W Q;j:: s
5 | wwmA i otk s & i o e
. eference Requirement Test Results
No. Test Items Unit Assess
1 — ek - FHRHRL L LA T 2K ) B PRt BR &
a) B4 5 1] R 122 Ak AR e e R JER R TG 7 5 Meet the requirements Pass

General b) JEM X NAE R TC |
requirements c) T M RL R BLAT L8 (50, 72 1EH

Ffir PSR L AR AR Bl

The material should meet the following
requirements:

A) The material directly in contact wi
th the face should be harmless to the
skin.

. B) The filter material should be harml
ess to the human body.

C) The material used should have suffi
cient strength and should not be damag

. ed or deformed during the period of no

rmal using

P

\\\ (5747/2020. 05. 28

Ak g #i%: EX o8
Approved by T£ d\ &\ Verified by %’\);Y/flw\' Tested by

Motk )T X A AR TV X BRILBR1-2°5 Wi th AT #16%: F3472ED71D94D842
Address: No.1 Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong, Anti-counterfeitcode: F3472ED71D94D842
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. Reference Requirement Test Results
No. Test Items Unit Assess

c—\}.}
Sh%

KR

A
BHHE
bl

ng
AR, AR A
%%ﬁ ARAT FE L5
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B EIRIL SR, W sk
AR A a] T

AN A AGIEONIE S
V5E Fr AN I 45 55 55

G IR, PR LA
WAWFETWMM
i e A 7 (68 M A 1 PR

%W i B B AE A
; BatE, AR
ﬂ L

)h#“@gmﬁﬁﬂ EORIE L TR 0 1) 4
Q,Hf&ﬁ%ﬁ THA N AN R AR I
The structural or design should meet t
he following requirements:
A) It should not be easy to cause stru
ctural damage, and the design, composi
tion and installation of components sh
ould not pose any danger to users
B) The design of the head harness shou
1d be adjustable, easy to wear and rem
ove. It should be able to fix the mask
on the face firmly , and there should
be no obvious pressure or tenderness
when the mask was worn. The head harne
ss’ s design of replaceable half face
piece and full face-piece should be re
placeable.
C) It should have as a smaller dead sp
ace and a larger field of vision as po
ssible;
D) When worn, the lens of the full fac
e-piece should not appear fogging and
other conditions that affect vision.
E) Respiratory protective equipment wi
th replaceable filter elements, exhala
tion valves, inhalation valves and hea
d harness should be designed to be eas
ily replaced, and which can be conveni
ent for the user to check the air tigh
tness between the mask and face at any
time.
F) Breathing hoses should not restrict
head or other movements, should not a
ffect the tightness of the face-piece
and should not restrict or block airf
low.
G) The structure of the disposable fac
e-piece should be able to ensure the c
lose contact with the face, and there
should be no deformation during the pe
riod of using.
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Meet the requirements

Approvedby ‘Ti (J\ @\

CEE

Hohbe TN T E B XA RS T X BRIV BR1-25

Address: No.1 Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong,
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. Reference Requirement Test Results
No. Test Items Unit Assess
2 AU == FESRMEARRER . B HEMHAME |12 FFEARMEER &
Appearance BEa, SR RHRT 25 K 2 B i 52 1 58 F 2% A4 ) Pass
Kl GEB TR BRI, Skl 28 fFEARAEER
m@ﬁ,ﬂmﬁfﬁgm%m&ﬁmﬁﬂm 1#: Meet the requirements
e, AR EEH E IR SRES AN RLH A 5 5%
?;leLﬁuﬂﬁﬁﬁﬁLc FRTALER6. 271440 RE | 2#: Meet the requirements
TP oA B A A LB 5in P b FE S %’ﬁ#%\’ﬁj
e vk ARAANAL . G N I N AL RERR R
Fifilis s P40 & A s 8
The mask should not be damaged, deform
ed and have obvious other defects. The
material and structure of the compone
nts should be able to withstand the no
rmal use conditions and the temperatur
e, humidity and mechanical shocks that
may be encountered. The head harness
should be adjustable and whose design
of the replaceable face-piece should b
e replaceable. The lenses of the full
face-piece should not cause fogging an
d other conditions that affect vision
when worn. after temperature and humid
ity conditioning and mechanical streng
th conditioning, components should not
fall off, be damaged and deformed. Th
e test item also include the identific
ation and various information provided
by the manufacturer
3 R3] Pa BEANBE T 10 S TR JI AN K 350Pa, SRR | B IR P ): ok
Breathing B A7 A~ K T-250Pa HAEFRFE Pass
resistance The total inhalation resistance of 1%: 78 28: 77
each sample should not be more than EYERIALS L (LY =Y ST
350 Pa, and the total exhalation 3%: 66 1#: 69
resistance should not be more than
250 Pa. SIEB Ay
ASEFEFE 5
1#: 82 ) 2%#: 82
T LA B S R
34: 65 4%: 75
The total inhalation
resistance:
Samples as received
1#: 78 28#: 77
Samples after temperature
and humidity conditioning
3#: 66 4%#: 69
The total exhalation
resistance:
Samples as received
1#: 82 2#: 82
Samples after temperature
and humidity conditioning
3#: 65 4%: 75
N G - S SOt T -
pproved by erified by %/\gfr/\/ es y ,.

Modib: )T E S XA RS B T X BRI BR 1-25

Address: No.1 Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong,

\ (5747/2020.
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. Reference Requirement Test Results
No. Test Items Unit Assess
4 FLEF BRI >60° &
Field of FAHME: =60° Pass
vision Half face-piece
Lower vision: =60°
5 Sk Bifi 35 2C T B A 2k ks A A ILAE T B | R AGEREE S Ei%
Head harness EALE RS lONv FFEL10s R AT, ARLHI I ]#: FFA bRl R Pass

NSRS

The head harness, buckle and
adjustment components of each
disposable face-piece should not be
slipped or broken after bearing the pr
essure of 10N for 10 seconds.

FEIEIE FiUAL R I B
%:Méﬁ%%ﬁ

Sample as received

1#: Meet the requirements

Sample after temperature
and humidity conditioning
28: Meet the requirements

s 14 A R

Bk

Hohb: AN RS X AR Tk X BRI B8 1-25

Address: No.1 Zhujiang Road, Chaotian Industrial Area, Shilou, Panyu District, Guangzhou, Guangdong,
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